
Cast Iron
Compressors

IN252400AV   9/06

Replacement Parts Manual

Model CIQ51089VP Pump TQ300100AJ
CI071089VPMS CI070000PP
CI103129HPMS CI100000PP
CI153129HPMS CI150000PP



2

CL

B F

A

E

D

C

Motor Volts/ Minimum Discharge Delivery Pump Oil Oil
HP Phase Circuit Pressure SCFM RPM Capacity Type

Specifications

Dimensions

A Width 33”

B Boltdown (120˚ apart) 27”

C Height 68”

D Tank outlet to feet 40”

E Depth 26”

F Isolation pads 3/4”

Model CIQ51089VP

5 230 V / 1 Ø 28 Amps 135 psi 14.9 850 45 oz. ISO 100 (SAE 30)
# ST126700AV

1 Air tank TF006604AJ 1
2 Elbow ST071212AV 1
3 † Pump w/o flywheel TQ300100AJ 1
4 5/16”- 18 x 11/2” Hex head bolt ST012100AV 4
5 5/16”-18 Locknut ST146000AV 8
6 5/16”-18 x 3/4” Hex head bolt ST016000AV 4
7 5/16” Washer ST077303AV 4
8 Electric motor MC022396AV 1
9 Motor pulley PU009771AV 1

10 Key KE000903AV 1
11 Flywheel PU011104AV 1
12 Washer ST124200AV 1
13 Lockwasher ST071012AV 1
14 7/16” Torque bolt TF058100AV 1
15 Belt BT010600AV 1
16 Pipe nipple HF002401AV 1
17 5/16” Washer ST077303AV 4
18 Pressure gauge GA016700AV 1
19 Safety valve V-215105AV 1
20 Electric cord EC100000AV 1

Ref. Part
No. Description Number Qty

Replacement Parts List for Compressor Unit

21 Tubing RO090400AY 1.4’
22 Straight push connect ST119301AV 1
23 Check valve CV220301AJ 1
24 1/2“ Compression sleeve ST032900AV 1
25 1/2” Compression nut ST033001AV 1
26 Discharge tube TQ012300AP 1
27 Front beltguard BG217002AJ 1
28 10-24 Hex-flange  nut ST116201AV 5
29 5/16” Washer ST011200AV 2
30 5/16” Self-tapping screw ST016500AV 2
31 8-32 x 5/8” screw ST073233AV 4
32 Air deflector BG207400AV 2
33 Back beltguard BG217100AJ 1
34 Pressure switch CW207574AV 1
35 Isolation pads (Kit of 3) ZZ000043AJ 1
36 Pipe nipple ST070355AV 1
37 Ball valve ST079802AV 1
(†) Refer to pump parts list for replacement parts

Ref. Part
No. Description Number Qty

Figure 1



3

CIQ51089VPReplacement Parts List

5

16

Multi-Port
Pressure Switch Assembly

18
34

33

27

29

19

28

28

30

31
32

8 10

6
7

20

1

2

35

22 21

15

9
11

12
13

14

24
23

3

4

5

26
25

17

37 36

For Replacement Parts, Call 1-888-636-6628
Please provide following information: Address parts correspondence to:
-Model number PowerPro
-Serial number (if any) Attn: Parts Department
-Part description and number as shown in parts list 100 Production Drive

Harrison, OH 45030

Figure 2



4

TQ300100AJReplacement Parts List

7

5

27

27

18

38 40373635

6

8

39 41

33

34
3

1

2

29

303132

9

10

11

14

22

42

17 16

21

20

28 15

19 13

24

25

12

26

24

23

4

Figure 3



5

Ref. Part 
No. Description Number Qty

1 Crankcase TQ010000AG 1
2 Oil Seal ST120000AV 1
3 Sight glass TF050102AV 1
4 1/4” NPT oil drain plug ST072917AV 1
5 Crankshaft TQ010300AG 1
6 Driver pin ST070098AV 1
7 Bearing cap TQ010500AG 1
8 Breather assembly TQ900300AJ 1
9 Crankcase gasket XA011100AV 2

10 Cylinder VT040700AG 2
11 Cylinder gasket XA011900AV 2
12 Connecting rod/

piston assembly kit TQ900600AJ 4
13 Piston ring kit TQ900700AJ 4
14 Valve plate assembly TQ900400AJ 2
15 Cylinder head VT040400AG 2
16 Head/cylinder fastener kit TQ900800AJ 2
17 Air filter assembly TQ900100AJ 2
18 Oil fill plug ST178200AV 1
19 Crossover tube TQ010700AP 1
20 Tee ST178000AV 1
21 Elbow ST072214AV 1
22 Filter element ST163100AV 2
23 Connecting rod TQ010900AG 4
24 Star washer ST070236AV 8
25 Wrist pin VS001400AV 4
26 Piston TQ011900AG 4
27 Bearing ST106900AV 2
28 Belt guard bracket TQ012000AV 1
29 Flywheel PU011104AV 1
30 Washer ST124200AV 1
31 Split washer ST071012AV 1
32 Bolt TF058100AV 1
33 Pipe tee ST160600AV 1
34 Reducer bushing ST006400AV 1
35 Oil pump driver TQ011400AV 1
36 Spring washer ST075902AV 1
37 Oil pump washer TQ011500AV 1
38 Oil gerotor pump TQ011000AV 1
39 1/4” Pipe plug ST022500AV 1
40 Compression elbow ST072218AV 1
41 Oil pump tubing TQ012500AP 1
42 Air filter bracket TQ011100AV 2

Replacement Parts List for Pump

For Replacement Parts, Call 1-888-636-6628
Please provide following information: Address parts correspondence to:
-Model number PowerPro
-Serial number (if any) Attn: Parts Department
-Part description and number as shown in parts list 100 Production Drive

Harrison, OH 45030

TQ300100AJReplacement Parts List



Ref. Part 
No. Description Number Qty

1 Air compressor pump TF310100AJ 1
2 Isolation pads (kit of 3) ZZ000043AJ 1
3 Tank TF006605CG 1
4 7/16” - 14 x 11⁄2” Hex head screw ST070645AV 4
5 7/16” Washer ST070916AV 8

6 7/16” - 14 Hex nut ST036300AV 4
7 Elbow ST071212AV 1
8 Discharge tube TF061500AV 1
9 Nut and ferrule ST072321AV 1

10 90˚ Compression fitting ST072231AV 1

11 1/4” Compression fitting ST011701AV 1
12 1/4” NPT, 300 PSI pressure gauge GA016703AV 1
13 1/4” - 18 x 21⁄2” Pipe nipple ST070307AV
14 Safety valve V-215200AV 1
15 Pressure switch, 145/175 CW207561AV 1

16 Copper tube R-060600AY 2 ft.
17 Motor MC301521AV 1
18 5/16” - 18 x 1/2” Set screw ST026400AV 2
19 Belt BT008500AV 1
20 Pulley PU009750AV 1
21 3/8” - 16 x 11⁄4” Screw ST070654AV 4
22 3/8” Washer ST070914AV 8

23 3/8” - 16 Nut ST057600AV 4
24 Belt guard front BG217000AV 1
25 Belt guard back BG217100AV 1
26 Cap ST075400AV 4

27 Hex flange nut ST116201AV 2
28 Bolt ST016500AV 2
29 Washer ST011200AV 2
30 1/4” - 20 x 15⁄8” Bolt ST023400AV 1
31 1/4” Washer ST000600AV 1

32 Beltguard bracket TF063100AV 1
33 3/4” check valve CV003205AV 1
34 3/4” x 1/4” reducer bushing ST151000AV 1
35 Magnetic starter bracket BG215300AV 1
36 Self-threading screw ST016500AV 2

37 Magnetic starter assembly ST122010AJ 1
38 Low oil guard (230V only) TF062800AJ 1
39 Pipe nipple ST070355AV 1
40 Ball valve ST079802AV 1

Unloader valve for pressure switch available separately, part
number CW000200AV
Heater element for magnetic starter assembly available
separately, part number PS000555AV

Ref. Part 
No. Description Number Qty

6

CL

B

A

E

D

C

F

Motor Volts/ Minimum Discharge Delivery Pump Oil Oil
HP Phase Circuit Pressure SCFM RPM Capacity Type

Specifications

Dimensions

A Overall width 33”

B Boltdown width (120˚ apart) 27”

C Overall height 78”

D Tank outlet to feet 40”

E Overall depth 26”

F Isolation pads 3/4”

Model CI071089VPMS

Replacement Parts List for Compressor Unit

7.5 230 V / 1 Ø 40 Amps 175 psi 25.1 1020 2 qts. ISO 100 (SAE 30)
# ST126700AV

Figure 4



7

1  

3

4

5

6

33

10

9

8

11 16

1513

12

14

34

19

20

18

21
22

23

5

17

36

37

35

38

22

32
31
30

24

25

27
26

28
29

2

40

39

7

For Replacement Parts, Call 1-888-636-6628
Please provide following information: Address parts correspondence to:
-Model number PowerPro
-Serial number (if any) Attn: Parts Department
-Part descriptions and number as shown in parts list 100 Production Drive

Harrison, OH 45030

CI071089VPMS

Figure 5



8

Replacement Parts List

60

1

2

359

61

1918

18
62

17

13
46, 47

4415 13

45

9

8

6

10

46, 47

12

22

20

24

23
25

32

31

31

5

4

19 18

14

7

13

13

16

17

11

21

15

41

43

35

39

42

40

34

33

33

37

38

36

29

2826

48
49 51

50 52
53

58

57

55

56

54

27

CI070000PP

Figure 6



9

Replacement Parts List

Ref.
No. Description Part No. Qty.

1 1/4”-20 Wing nut * 1
2 1 /4” Washer * 1
3 Filter element TF060504AV 1
4 1/4-20 x 1/2” screw ST074401AV 3
5 O-ring --- 1

6 3/8”-16 x 31/2” Screw ST070684AV 9
7 3/8” Bellville washer ST158100AV 9
8 3/8” Plain washer  ST057700AV 9
9 Cylinder head TF060101AG 1

10 ● Head gasket TF060300AV 1

11 Valve plate assembly TF059700AJ 1
12 ● Gasket, cylinder to valve plate TF061301AV 1
13 ● O-ring ST070186AV 6
14 1/2” NPT x 3/4” Comp. fitting ST072025AV 1
15 1/4”-20 x 3/4” Screw ST120200AV 8

16 Tube fitting TF060402AV 1
17 Intercooler TF002001BH 1
18 Retaining ring ST059400AV 4
19 Piston pin TF000500AV 2
20 Cylinder TF058000AG 1

21 ● Gasket, cylinder to crankcase XA006200AV 1
22 3/8”-24 x 1” Hex head screw ST067200AV 6
23 Connecting rod assembly TF057800AJ 2
24 Needle bearing ST051100AV 2
25 5/16”-18 x 11/2” Socket head screw * 4

26 Breather cap VT041702AV 1
27 O-Ring ST164402AV 1
28 Breather tube assembly with cap

(Only available as complete assembly) TF057601AJ 1
29 O-ring ST070176AV 1

30 16-18 x 3/4” Socket screw ST070802AV 6
31 Bearing cap TF060900AG 1
32 ● 0.015” Gasket XA006102AV 1
33 Ball bearing ST129200AV 2
34 Crankshaft w/bearings TF053701AJ 1
35 Oil level gage TF050101AV 1
36 1/4”-18 NPT Drain plug ST022000AV 1

Ref.
No. Description Part No. Qty.

37 1/2”-14 NPT Filler plug ST066400AV 1
38 Crankcase assembly TF050202AJ 1
39 Oil seal ST066900AV 1
40 Flywheel PU011106AV 1
41 Washer ST124200AV 1

42 Lockwasher ST071012AV 1
43 1/2”-13 Screw TX034700AV 1
44 Tube fitting TF060403AJ 1
45 Safety valve V-208900AV 2
46 Tube nut ST072315AV 1

47 Ferrule TF064400AV 1
48 Seal TF202400AV 1
49 Oil Pump TF202100AV 1
50 Drive pins ST119204AV 1
51 Oil filter housing TF201800AJ 1

52 Oil filter reducer fitting TW013200AV 1
53 Oil filter TF202700AV 1
54 Bolt ST070808AV 3
55 Fitting ST049600AV 1
56 1/4”-18 NPT Drain plug ST022000AV 1

57 Oil tube TF202600AP 1
58 Pipe tee ST160600AV 1

REPLACEMENT KITS AND ACCESSORIES
59 Filter kit  (Incl. Ref. #1-5) TF060501AV 1
60 Ring kit TF006900AJ 1
61 High pressure piston assembly TF002300AJ 1
62 Low pressure piston assembly TF002400AJ 1
● Gasket kit TF061600AJ 1
▲ †† Threaded air intake adapter (not shown) TF060502AV 1
† †† Threaded air filter kit ST073902AV 1

(*) Standard hardware item, available locally
(▲) Optional adapter kit provides 1” NPT threads at pump head,

Requires piping between pump and filter kit ST073902AV
(†) Filter kit required for optional adapter kit TF060502AV
(††) Optional

For Replacement Parts, Call 1-888-636-6628
Please provide following information: Address parts correspondence to:
-Model number PowerPro
-Serial number (if any) Attn: Parts Department
-Part descriptions and number as shown in parts list 100 Production Drive

Harrison, OH 45030

Ref No. Description Torque

6 3/8”-16 Screw, head 42 ft. lb.

22 3/8”-24 Screw, cylinder 15 ft. lb.

25 5/16”-18 Screw, connecting rod 14 ft. lb.

30 5/16”-18 Screw, bearing cap 14 ft. lb.

43 1/2” Torque screw, flywheel 50 ft. lb.

TORQUE VALUES

CI070000PP



10

CL

B
G

A

D

C

Motor Volts/ Minimum Discharge Delivery Pump Oil Oil
HP Phase Circuit Pressure SCFM RPM Capacity Type

Specifications

Dimensions

A Base - width 70 1⁄2”

B Boltdown width (center to center) 42 ”

C Overall height 52 1⁄2”

D Tank outlet to feet 15 3⁄4”

E Δ Overall depth 26 ”

F Δ Boltdown depth (center to center) 18 “

G Isolation pads 3/4 ”

Model CI103129HPMS

10 208/230/460V 32/28/14 Amps 175 psi 35.2 700 4 qts. ISO 100 (SAE 30)
3Ø # ST126700AV

1 Air compressor pump ◆ CI100000PP 1
2 Tank TF003703AJ 1
3 1/2”-13 x 11/2" Hex head screw ✽ 4
4 1/2" Washer ✽ 8
5 1/2”-13 Hex nut ✽ 4

6 Elbow ST071212AV 1
7 Tube TX031900AP 1
8 90° Compression fitting ST072231AV 1
9 3/4" Check valve CV003205AV 1

10 Pressure gauge GA016703AV 1

11 1/4”-18  x  21/2" Pipe nipple ST070387AV 1
12 Safety valve V-215200AV 1
13 † Pressure switch, 145/175 CW207561AV 1
14 Copper tube R060600AY 4 ft.
15 Motor MC022395AV 1

16 5/16”-18  x 1/2" Set screw ST026400AV 2
17 Belt BT022100AV 2
18 Pulley PU008002AV 1
19 3/8”-16  x 11/4" Screw ✽ 4
20 3/8" Washer ✽ 8

21 7/16" Washer ✽ 4
22 3/8”-16 Nut ✽ 4
23 Belt guard front BG217000AJ 1
24 Belt guard back BG217100AJ 1
25 Safety cap ST075400AV 5

Ref. Part 
No. Description Number Qty.

26 10-24 Flanged nut ST116201AV 5
27 5/16”-12 x 3/4" Self thread screw ST016500AV 2
28 5/16” Washer ✽ 2
29 1/4”-20 x 5/8” Screw ✽ 1
30 1/4" Washer ✽ 1

31 Belt guard bracket TF063200AV 1
32 Mounting bracket BG215300AV 1
33 Mounting screw ST016500AV 2
34 Starter w/ enclosure ST122007AJ 1
35 Isolation pads (kit of 4) ZZ000127AJ 1

36 Low oil guard (230V only) TF062800AV 1
37 Pipe nipple ST070355AV 1
38 Ball valve ST079802AV 1
Δ Heaters B-50 PS005555AV 3

(Δ) Not shown.
(✽) Standard hardware item, available locally.
(†) Unloader valve available separately, Part Number

CW000200AV.
(◆) When ordering pump replacement parts, see compressor

nameplate for exact model number.

Ref. Part 
No. Description Number Qty.

Replacement Parts List for Compressor Unit

Figure 7



11

1

2

3

36

4
5

35

7
8

9

10

11

12

13

14

15 16

17
1819

27
28

31

20

21

22

23

25
26

20

30

29

25
26

33

34

32
24

38 37

6

For Replacement Parts, Call 1-888-636-6628
Please provide following information: Address parts correspondence to:
-Model number PowerPro
-Serial number (if any) Attn: Parts Department
-Part description and number as shown in parts list 100 Production Drive

Harrison, OH 45030

CI103129HPMS

Figure 8



12

CL

B

A

D

C

G

Motor Volts/ Minimum Discharge Delivery Pump Oil Oil
HP Phase Circuit Pressure SCFM RPM Capacity Type

Specifications

Dimensions

A Base - width 70 1⁄2”

B Boltdown width (center to center) 42 ”

C Overall height 52 1⁄2”

D Tank outlet to feet 15 3⁄4”

E Δ Overall depth 26 ”

F Δ Boltdown depth (center to center) 18 “

G Isolation pads 3/4 “

Model CI153129HPMS

15 208/230/460V 49/42/21 Amps 175 psi 51 1020 4 qts. ISO 100 (SAE 30)
3Ø # ST126700AV

Replacement Parts List for Compressor Unit

1 Air compressor pump ◆ CI150000PP 1
2 Tank AR023501AJ 1
3 1/2”- 13 x 11/2” Hex head bolt ST070648AV 4
4 1/2” Washer ST070918AV 4
5 1/2”- 13 Hex nut ST070733AV 4

6 Elbow ST071212AV 1
7 Discharge tube TX034000AP 1
8 Compression nut ST072321AV 1
9 3/4” Check valve CV003404AJ 1

10 Pressure gauge GA016703AV 1

11 1/4”- 18 x 21/2” Pipe nipple ST070387AV 1
12 Safety valve V-215200AV 1
13 † Pressure switch CW207561AV 1
14 Copper tube R-060600AY 4 ft.
15 Motor MC301501AV 1

16 5/16”-18 x 1/2” Set screw ST026400AV 2
17 89” B-section belt BT009200AV 2
18 Pulley PU009749AV 1
19 3/8”- 16 x 11/2” Bolt ST024300AV 4
20 3/8” Washer ST070914AV 8

21 7/16” Washer ST070916AV 4
22 3/8”- 16 Nut ST033500AV 4
23 Belt guard TR001800AJ 1

Ref. Part 
No. Description Number Qty.

24 Belt guard tray TR001901AV 1
25 Belt guard retainer TX033000AV 2
26 8-32 Screw ST073224AV 4
27 5/16” Threadform bolt ST016500AV 7

28 1/4” Lockwasher ST029100AV 1
29 1/4”- 20 x 3/4” Bolt ST038200AV 1
30 Belt guard bracket TX034100AV 1
31 1/4”- 20 x 3/4” Bolt ST074415AV 1
32 Isolation pads (kit of 4) ZZ000127AJ 1

33 Magnetic starter (230V) ST122023AJ 1
Magnetic starter (460V) ST122009AJ 1

34 Mounting bracket BG215300AV 1
35 Mounting screw ST016500AV 2
36 Low oil guard (230V only) TF062800AV 1

37 Pipe nipple ST070355AV 1
38 Ball valve ST079802AV 1
Δ 230V Heaters PS005560AV 3

460V Heaters PS005551AV 3

(†) Unloader valve available separately, Part Number
CW000200AV.

(◆) When ordering pump replacement parts, see
compressor nameplate for exact model number.

(Δ) Not shown

Ref. Part 
No. Description Number Qty.

Figure 9



13

13

1

2

3

4
5

6

7

810

14

15
16

1718

19

27

20

21

22

4

20

28

11

12
9

26
25

24

23

29
31

30

32

36

35

33

34

38 37

For Replacement Parts, Call 1-888-636-6628
Please provide following information: Address parts correspondence to:
-Model number PowerPro
-Serial number (if any) Attn: Parts Department
-Part description and number as shown in parts list 100 Production Drive

Harrison, OH 45030

CI153129HPMS

Figure 10



14

Replacement Parts List

70

3

69

71

2423

23
72

20
21

20

22

15

14

13

15
13

16

1714

13

18

9

8

6

10

15

39
38

37

35

40

12

27

28 25

29

31

30
32

2750

28

25

49

48

41

47
45

42
41

43

36

34

33

51
52

53

5

4

24 23

7

13

13

19

11

26

46

14

54
55

56 57

61

60

59

46

58

1
2

CI100000PP and CI150000PP

Figure 11



15

Address parts correspondence to:
PowerPro / Attn: Parts Department
100 Production Drive
Harrison, OH   45030

Ref. Part number for model:
No. Description CI150000PP CI100000PP Qty.

1 1/4”-20 Wing nut ✽ ✽ 1
2 1 /4” Washer ✽ ✽ 1
3 Filter element TF060504AV TF060504AV 2
4 1/4”-20 x 1/2” screw ST074401AV ST074401AV 3
5 O-ring --- --- 1

6 3/8”-16 x 31/2” Screw ST070684AV ST070684AV 18
7 3/8” Bellville washer ST158100AV ST158100AV 18
8 3/8” Plain washer  ST057700AV ST057700AV 18
9 Cylinder head TF060101AG TF060101AG 2

10 ● Head gasket TF060300AV TF060300AV 2

11 Valve plate assembly TF059700AJ TF059700AJ 2
12 ● Gasket, cylinder to valve plate TF061301AV TF061301AV 2
13 ● O-ring ST070186AV ST070186AV 12
14 1/4”-20 x 3/4” Screw ST120200AV ST120200AV 24
15 Tube fitting assembly TF060402AJ TF060402AJ 4

16 Intercooler, right cyl. (facing flywheel) TX033700AP TX000900BH 1
17 Tube fitting assembly TF060403AJ TF060403AJ 2
18 Safety valve V-208900AV V-208900AV 2
19 Intercooler, left cyl. (facing flywheel) TX033600AP TX000800BH 1
20 Discharge tube TX032000AP TX032000AP 1

21 Crossover tube TX031600AP TX031600AP 1
22 3/4” Compression tee ST072110AV ST072110AV 2
23 Retaining ring ST059400AV ST059400AV 8
24 Piston pin TF000500AV TF000500AV 4
25 Cylinder TF058000AG TF058000AG 2

26 ● Gasket, cylinder to crankcase XA006200AV XA006200AV 2
27 3/8”-24 x 1” Hex head screw ST067200AV ST067200AV 12
28 3/8” Washer ST077802AV ST077802AV 12
29 Connecting rod assembly less dipper TF057802AJ TF057802AJ 2
30 Connecting rod assembly with dipper TF057801AJ TF057801AJ 2

31 Needle bearing ST051100AV ST051100AV 4
32 5/16”-18 x 11/2” Socket head screw ✽ ✽ 8
33 Bearing cap TF202001AH TF202001AH 1
34 5/16”-18 x 3/4” Set screw ST070802AV ST070802AV 6

13

65

67

22

15

15
16

63

21

62

15

13

68

68

15

66

44

22

64

19

14
15

20

13

Please provide following information:
- Model number
- Serial number (if any)
- Part description and number as

shown in parts list

For Replacement Parts, call
1-888-636-6628

Ref No. Description Torque

6 3/8-16 Screw, head 42 ft. lb.
27 3/8-24 Screw, cylinder 15 ft. lb.
32 5/16-18 Screw, connecting rod 14 ft. lb.
34 5/16-18 Screw, bearing cap 14 ft. lb.
53 1/2” Torque screw, flywheel 50 ft. lb.

TORQUE VALUES

Replacement Parts List CI100000PP and CI150000PP



Replacement Parts List CI100000PP and CI150000PP

35 Breather tube TW003600AV TW003600AV 1
36 ● 0.015” Gasket XA006102AV XA006102AV 1

0.024” Gasket (not shown) XA006103AV XA006103AV 1
37 Breather mesh TF064501AV TF064501AV 1
38 Breather ball ST094700AV ST094700AV 1

39 Breather cap TW003800AG TW003800AG 1
40 1/4”-20 x 3/8” Set screw ST064800AV ST064800AV 1
41 Bearing cup ST066200AV ST066200AV 2
42 Bearing cone ST067000AV ST067000AV 2
43 Crankshaft w/bearing cones TX034500AJ TX034500AJ 1

44 Discharge tube TX033800AP — 1
45 Oil level gage TF050101AV TF050101AV 1
46 1/4”-18 NPT Drain plug ST072917AV ST072917AV 1
47 1/2”-14 NPT Filler plug ST066400AV ST066400AV 1
48 Crankcase assembly w/ bearings TX028000AJ TX028000AJ 1

49 Oil seal ST066900AV ST066900AV 1
50 Flywheel TX034800AG PU011100AG 1
51 Washer TX034600AV TX034600AV 1
52 Lockwasher ST071015AV ST071015AV 1
53 Torque screw TX034700AV TX034700AV 1

54 Seal TF202400AV TF202400AV 1
55 Oil Pump TF202100AV TF202100AV 1
56 Oil filter housing TF201800AJ TF201800AJ 1
57 Oil filter TF202700AV TF202700AV 1
58 Bolt ST070808AV ST070808AV 3

59 Fitting ST049600AV ST049600AV 1
60 Oil tube TX033300AP TX033300AP 1
61 Pipe tee ST160600AV ST160600AV 1
62 Discharge tube TX032001AP — 1
63 Discharge tube TX033500AP — 1

64 1/4”-20 x 5/8” Screw ST070668AV — 4
65 Bracket TX033100AV — 2
66 Straight compression fitting ST072024AV — 1
67 Intercooler TX032700AV — 1
68 90o Elbow ST072231AV — 2

REPLACEMENT KITS AND ACCESSORIES

69 Filter kit  (Incl. Ref. #1-5) TF060503AV TF060501AV 2
70 Ring kit TF006900AJ TF006900AJ 2
71 High pressure piston assembly TF002300AJ TF002300AJ 2
72 Low pressure piston assembly TF002400AJ TF002400AJ 2
● Gasket kit TF061600AJ TF061600AJ 2
▲ †† Threaded air intake adapter (not shown) TF060502AV TF060502AV 2
†† Threaded air filter ST073902AV ST073902AV 2
(✽) Standard hardware item, available locally.
(▲) Optional adapter kit provides 1” NPT threads at pump head.

Requires piping between pump and filter.

Ref. Part number for model:
No. Description CI150000PP CI100000PP Qty.



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


